City of Flint, Michigan Water Department
FLINT WTP

Operations & Maintenance Manual
With SOPs




Using the Cross-Reference Feature (Control-Click)

This manual was produced using Microsoft Word 2016. It contains interactive capability which
allows the user to easily navigate through the document employing Word’s “REFERENCES”
feature. The Table of Contents, the Equipment List, and Appendices A and B are the chief areas

where the user can make use of this powerful tool.

1. To return to the beginning of the document, hit “Control-Home” keys. To go to the end
of the document, hit the “Control-End” keys.

2. In the Table of Contents, run your cursor over the table, and you will see it change

background color. Click on the table and move the mouse, and you will see the “Update
[...]
The job of an operator is to remove undesirable contamination from the source water, and
provide sufficient quantities of the cleansed and purified water to the general public. The
operator must also meet all federal regulatory requirements in the SDWA and those that are
required by Michigan DEQ.

There are or will be, within the structures of this plant, all of the tools for the operator to do
this job on a continual basis. This manual describes the tools at the operator’s disposal, and
describes how best to use them. There is no one set unchanging way to treat the Karegnondi
(KWA) source water — rather, there are many subtle ways to meet the standards that are set for
drinking water. The changing quality of the source water and the changing seasons will require
the operators to make choices on their shift. This manual serves as a guide for the operator to
choose the best procedures for changing circumstances. Process descriptions and SOPs found in
the manual also serve as the basis for the production of classroom instruction which is ongoing
for plant personnel and for DEQ staff.

1.2 Scope of Manual and SOP Discussion

All aspects of the treatment processes contained in the WTP are or will be covered in this
manual. The dimensions and locations of process equipment are given. Where appropriate,
operators are shown how to operate the equipment, and when possible, alternatives are
shown because there is (sometimes) more than one way to achieve the goals set by
supervision. The Safe Drinking Water Act (SDWA) and the Michigan DEQ dictate the quality
goals — called Maximum Contaminant Levels (MCLs) and Treatment Techniques — that must be
met. Additionally, the United States Environmental Protection Agency (USEPA) has issued an
Emergency Administrative Order with amendments which require that the Flint water system
develop a ‘New Source Treatment Plan” (NSTP) that addresses the City’s technical, managerial,
and financial capacity to operate its PWS in compliance with the SDWA and the NPDWRs,
including requirements for optimal corrosion control treatment and water quality parameter

Flint WTP 0&M Manual Page 6




monitoring. In part, the NSTP requires the finalizing of necessary standard operating
procedures (SOPs) for each aspect of the water treatment process for the Flint WTP. These
quality goals and the methods that operators use to achieve them are two separate and distinct
issues. Therefore, the scope of this manual will strive to make it clear when things MUST be
done, when things SHOULD be done, and when things are SUGGESTED to be done. The latter
fall under the category of time tested experiences that other operators have found to be
reasonable and helpful. Where applicable, plant process descriptions are introduced with a
descriptor bar informing the reader of existence of SOPs, Regulations, and City goals. It is being
written at a time when the plant is undergoing upgrades and expansion.

Does Pertinent Does

SOP Regulation? Flint

Exist? Goal
Exist?

Example of Descriptor bar

This descriptor bar, found mostly at the beginning of each chapter, alerts the reader to the
existence of SOPs within the text, and tells him or her if a Regulation is addressed here and/or if
there is an Operational Goal that has been set by the plant management team. A simple “yes”
or “no”, or a checkmark, tells the reader if more material can be found that helps them make
decisions. If the answer is a “yes”, the reader is given help as to where or how to find that
information, which more than likely can be found with the built-in cross-reference feature. In
some cases, a “yes” descriptor may direct the operator to seek information from plant
management.

If a class on the subject material has been taught, and the operator was in attendance for that
class, he or she will be reminded that they have a handout of the material covered, and perhaps
a book or a guidance document was provided to them in that class. Those materials are made
available in the OC.

Plant management is being given this document in a PDF format which can readily be uploaded
to the computer(s) in the operators control room, and as such it will be available to them along
with the access features built in to the document. Management can also make the PDF
available to operators for installation on their personal cell-phone so that it can be carried
around with them as they make rounds. Some discussion on privacy and protection against
“hacking” might be in order before this decision is made.

Flint WTP 0&M Manual Page 7




Chapter 2 - General Features and Equipment List

2.1 Facilities

}
@ Citylofi Flint Water, Plant

Flint WTP Plant Facilities

The City of Flint Water Treatment Plant (WTP) is a drinking water treatment facility that is
under the regulatory jurisdiction of the Michigan Department of Environmental Quality
(MDEQ). The WTP has distinct capacities based on its working components. These components
are listed in the material presented here, which is an overall Operations and Maintenance
(O&M) Manual containing unit process Standard Operating Procedures (SOPs). The WTP has the
processes of Ozone addition, hypochlorite addition, rapid mixing with coagulant addition,
flocculation, sedimentation with plate settlers, granular media filtration, and post chlorination.
It is anticipated that the WTP will be treating a supply of Lake Huron Source Water which it will
receive from the Karegnondi Water Authority (KWA). The supply line that conducts that source
water to the plant is scheduled to be completed in 2017. These processes are discussed in
detail in this manual:

Ozone addition with destruct.
Hypochlorite addition.

Rapid mixing and coagulant addition.
Flocculation.

Sedimentation with plate settlers.
Granular media filtration.

Post Chlorination.

Other treatment Chemicals.

O o0 NOUAEWDNRE

Various pumping capabilities.

Flint WTP 0&M Manual Page 8




2.2 Process Description

The Flint Water Treatment Plant (WTP) is a 24 mgd conventional treatment plant employing
Ozone addition, coagulant addition and chemical mixing, flocculation, sedimentation, filtration,
disinfection, pH adjustment, and corrosion control to produce drinking water that meets
Federal Safe Drinking Water Act (SDWA) and MDEQ requirements. It was originally configured
to soften water by the precipitative softening process, and so contains components for that
purpose. Those components will not be used to treat KWA water.

The plant will obtain its source water through a 36 inch dedicated raw water main which is part
of the KWA system and which should be made available in 2017. It is proposed that the raw
water will enter the plant property and be directed into a newly constructed raw water
reservoir which should be able to provide 2 or 3 days of storage for the WTP. The average day
demand is projected to be 14 mgd. Raw water can be sampled and analyzed prior to entering
the plant, and thus will provide some advanced notice of quality changes that the operators will
react to quickly. As part of the training, the operators are taking a Jar Testing class and will be
given an SOP for developing the protocol each time they need to perform Jar Testing. The SOP
will be site-specific for Flint and its components, and so should be a good tool for them to use
as needed. Staff needs to perform periodic jar tests to develop a proficiency early on so that
when times are difficult, they won’t be under any more stress than is necessary. The Jar test
SOP is located in the rapid mix section.

Water will leave the reservoir and be directed to the Ozone contact chamber which is baffled to
provide sufficient contact time for the reactions to take place. The unit is equipped with a
Sodium Thiosulfate feed system and a destruct unit. The likely dose for Ozone, if used, will be 1
to 2 mg/L used as a pre-oxidant.

Water flows from the Ozone contactor through a metering system and into one or both of the
rapid mixers. It receives a dose of coagulant (likely to be Alum) which will have been
determined by the operators as optimal through jar testing. The operators can choose to
operate one or both of the units based on pant flow rate and water quality conditions. The
mixers are labeled as “east” and “west” and are tied to the flocculation trains which follow.
Therefore, an east or west mixer operating alone will dictate the need to operate the
corresponding flocculator trains. Maintenance activities involving the mixers will need to be
planned in advance so that the needed flocculators are available.

Water flows from mixing into the east and west flocculator trains, which will undergo a retrofit
soon. CDM-Smith is planning to install FRP structural baffle walls which will make the units act
as true and discreet flocculator units, which allows operators to place them in or out of service
based on plant flow rates so that proper detention time can be had. Flocculation at the Flint

Flint WTP 0&M Manual Page 9




WTP will consist of two modules — one east and one west — which will each have two trains.
Each train will have three compartments that are baffled and each compartment has a
dedicated mixer and propeller assembly that can provide the proper energy input to allow for
tapered flocculation. Therefore, there are two modules, each with two trains, with each train
baffled into three compartments, for a total of 4 flocculators. Operators have been given
classroom training in the theory of compartmentalized flocculation basins, and will be trained in
their use once KWA water is available.

Water leaves the flocculators and heads over to the sedimentation units which are equipped
with plate settlers for high rate clarification. CDM-Smith is planning to convert one of the three
units into a sludge holding tank. The two remaining units will be operated as high rate
clarifiers, and be retrofitted with a new MRI sludge removal system. The basins are designed to
produce clear effluent for filtration, and have an overflow rating of 0.35 gpm/square foot at a
14 mgd flow rate. The basins are equipped with 560 linear feet of effluent launders, for a weir
overflow rate of 17.4 gpm/ft at a flow rate of 14 mgd.

Clarified water leaves the basins and is directed to the filtration system, which consists of 12
granular media units with a surface area of 694 ft?> each. At present, the filters are comprised of
18 inches of 1 mm ES GAC over 12 inches of 0.5 mm ES sand. CDM-Smith is investigating the
reconfiguration of the units, which they believe can have a deeper bed arrangement utilizing
the existing boxes. They have suggested a configuration of 36 inches of 1.1 mm ES anthracite
over 0.5 mm ES sand will provide longer filters runs and low turbidity effluent because of the
L/De ratio of approximately 1,400. Spent Filter Backwash Water will be recycled.

After filtration, the finished water proceeds to the clearwell through an intermediate chamber
and receives a post-chlorine dose there. It is sent to the finished water storage (Dort Reservoir)
on the plant grounds, and is pumped to the customers after being dosed with more chlorine,
phosphates for corrosion control (and if needed, pH adjustment) and fluoride. The reservoir is
baffling factor is not known. Plans are being made to retrofit the Dort Reservoir with baffling to
improve contact time for disinfection, and those changes will provide more than sufficient CT
value when water levels kept above a predetermined minimum depth, regardless of the cold
water it will hold in winter.

A more detailed unit process description follows for each of the components, as well as the
chemical feeds. Where applicable, these descriptions will contain SOPs.

Flint WTP 0&M Manual Page 10




2.3 High Service Area and Pumping
The plant serves the City of Flint in the State of Michigan.

CDM-Smith is recommending that a new finished water pump station be designed and built to
serve the system needs. They also state that a new filtered water transfer pump station would
be needed to convey water from the gravity filters over to the Dort Reservoir. When that
information is available, we will include it in this document.

The improvements would include five pumps for the new transfer station (3 @ 14 mgd, and 2
@ 5 mgd). The improvements would also include a new high service and backwash pump
station with H.S. Pumps (2 @ 14 mgd and 2 @ 5mgd) along with two new backwash pumps at
22 mgd.

The existing system is serving Flint by taking in finished water from GLWA through a 36” piping
system that comes in at the North end of the site and flows under the temporary chemical feed
building. This allows the WTP operators to inject the needed chemicals into the pipe before it
heads out into the distribution system.

When the WTP is treating water, the filtered water makes its way into that same pipe and also
the Dort Reservoir on site, and then into the Reservoir #4 at the south end of the site.
Reservoir #4 serves as suction head to the existing High Service Pumps located in the adjacent
building. When operating, these four pumps push water into the system and into other system
storage units situated at the east and the west side of the City. The four existing pumps are:

e 2@ 20mgd
e 1@6mgd
e 1 (new) VFD with pumping range of 5 - 15 mgd

There is an elevated storage tank on site which serves as a supply of backwash water and also
acts as a surge suppressor.

System Reservoirs
There are two below ground reservoirs (BGR) in the City. They are:

e West Side Reservoir
e (Cedar Street Reservoir

Associated with them is the need to increase chlorine residual, and so there is an SOP written
for those procedures in the hypochlorite feed section.

Flint WTP 0&M Manual Page 11




Schematic of Flint WTP

2.4

WYNDVIA $5300d ” m ANV INTWLYIHL MLV
INVId INIWLVIAIL H3LVM o T T LN 40 ALD
DO T4 SNOISIATY
INIdANG HI0AY3ISIY HIENYHD ONYS 21 ¥3r0 J¥D 81
F0IAHIS HIH HILYM OFHSINIS HI3m NOILWELTIS ¥103W T9N0
T
o ,_ m
- i i g
NOWLBISLSID 0L i m s
| .‘_o (310w w
i ﬂmm | FUEHD H
_m_.m.. ._- | AADIRALNI w
- - - m FLTHY
ARIIAAN
SHITLIS 31vd ININALA0S NOILYNOBYYIIY
e —————— e
i
:
w
4
(NOWYD ® NOINY) _
WAA04 3N 00T FOKOID NOBKYD
NOILYIN22074 KIN INIdWNd SN33HIS
3OVLS J3HHL Qidvy NOILYNOZO L7 Mon HALWM MYY
e Pemn— T — I
T : -—
k U yany
m NS WOoed
o
|
_
S
[ [
F0MOTHY s ArNSIA ANIS M070

Page 12

Flint WTP O&M Manual




2.5 Equipment List

The Flint WTP equipment is tabulated here, and components specifics are shown

Equipment

Descriptions, Dimensions, etc.

Source Water Structures

‘ Raw Water Return Point

Incoming Flint line (when
complete and if used)

ductile iron pipe

Huron to Flint WTP

Size Various lengths of 66” and 60”
Facilities Pump Stations and Impoundments
Pump Station Capacity 85 mgd
Approximate Volume if 22.5 MG
Discharge Piping
Estimated Water Age from Lake 6 to 18 days

Raw Water Line from GCDC to

Genesee County Drain Commission

Flint WTP
Size 36”
Length 17.3 miles
Volume 645,345 ft3 (4.8 MG)
Velocity at 14 mgd (21.66 cfs) 3.06 fps

Pump Station Units Dedicated
to Flint

4 pumps at 6 mgd ea.

Firm Capacity

18 mgd

Influent Flow Control

GCDC will maintain a HGL of 835’

Flint WTP Raw Water Pumping

3.1 Raw Water from KWA ’

3 pumps

14 mgd each

2 pumps

5 mgd each

Raw Storage Calculations

(As suggested by CDM-Smith)

Total Volume

42 million gallons

2 tanks Open topped, pre-stressed design
2 each 21 MG
Detention time at 14 mgd 3 days

Flint WTP Historic Capacities

Assumes all treatment units in service

Flow rate

36 mgd

Components

2 rapid mixers, DT of 17.5 seconds, G value range =
350 to 537 sec!

Flint WTP O&M Manual

Page 13




2 flocculator modules with 10 trains — 3 stages ea.
DT of 150 minutes, G values ranges 25 to 85 sec

3 sedimentation basins with IPS, DT of 78 minutes,
plates at 104,620 ft2

12 dual-media filters, 700 ft ea., 18 in. of activated
carbon over 12 in. of sand, approved filtration rate
of 3 gpm/ft?

Anticipated WTP details

Flint WTP Capacity Flows

(As suggested by CDM-Smith)

Max 24 mgd
Avg 14 mgd
Min 4 mgd

Chemical Building and Process

Calculations based on average day of 14 mgd, and
low flow minimum of 4 mgd

Flow rate of 14 mgd

9,722 gpm, 21.7 cfs

Flow rate of 4 mgd

2,777 gpm, 6.2 cfs

Ozone System 3.2 Ozone
Transfer Eff. At 14 mgd 92%
Number of Contact Basins 3
Basins in service at 14 mgd 1
Design applied dose at 14 mgd 1 mg/L
Existing Rapid Mixers Rapid Mix Return Point
3.3 Rapid Mixers
Number of units 2

Dimensions 5.5’ X 5.5’ X 14.25’ water depth (each)
Volume 431 ft3; 3,224 gallons (each)
Detention time at 14 39 sec (both in service)

MGD

Detention time at 4 69.5 sec (one in service)

MGD

Agitator Lightnin Model NDLG-200, 2 HP 1150 rpm
G Value cold water 300 sec

G Value warm water 500 sec

Flocculators

3.4 Flocculators ‘ Flocculator Return Point

Number of units

4, tapered flocculation

Dimensions water depth
Volume 63,617 gallons (each)
Stages (compartments) 3

G Values Approx. 20 — 100 sec *

Flint WTP O&M Manual

Page 14




Detention time at 14
mgd

10.3 min each stage — 30 mins total (all in service)

Detention time at 4 mgd

36 min each stage — 108 mins total (all in service)

Diameter of paddle
travel

5.75 feet

Distance to make 1 rev

3.14 X 5.75' = 18.06’

Time to make 1 rev at 1
fps

18.06 seconds

Sedimentation Basins

This is the return point to the | Basin Return Point
beginning of the Table of
Contents.

3.5 Sedimentation Basins

Number of Units

3

Complete with plate
settlers

2 units will remain; third unit will hold sludge per
CDM-Smith (not decided)

Plate settler values

Chemical Storage and Feeders

Chemical Feeds

Alum (if used)

Coagulant Dosage Calculation

Tanks 3

Volume 12,000

Day Tanks 1

Volume 400

Material Characteristics Liquid alum is 48.8% dry-basis alum — 642mg/mL
Feeders 3 LMI

Feed Point Into each of the two rapid mix units

Sodium Hypochlorite

3.7 Disinfection Requirements - Hypochlorite

12.% Hypochlorite

CDM-Smith intends dilution to 8%

Feed points

Rapid mixers, inlet to Dort reservoir, outlet of Dort
reservoir

Design dose averages

1 mg/L rapid mix, 2 mg/L influent to Dort, 0.5
effluent of Dort

Dort Inf —12.5%

Day Tank volume at 125 gals
Mixers —12.5%

Day Tank volume at 200 gals
Mixers — 8%

Storage Tank volume at 6,000 gals

Flint WTP O&M Manual

Page 15




Storage Tank volume at 9,000 gals
Dort Inf — 8%
Day Tank volume at Dort 250 gals
Eff —12.5%
Day Tank volume at Dort 400 gals
Eff — 8%
Feeders Peristaltic
Capacity
Fluoride Will be needed when the WTP begins operations
3.9 Fluoridation — Hydrofluosilicic Acid
Storage Tanks 1
Volume 6,000
Day Tanks 1
Volume 50
Feeders 2
Make Peristaltic type
Feed Point Influent to Dort Reservoir

Caustic (NaOH)

3.10 Adjustment of pH — Sodium Hydroxide

Storage Tanks 1

Volume 6,000

Day Tanks 1

Volume 175

Feed pump Current system is too small, but is in process of
being replaced with a new pump which will be

capable of handling system needs
Supply 1 tote

Powdered Activated Carbon

Not determined as yet

Phosphoric acid 3.8 Corrosion Control - Orthophosphate
Storage 221 gallon Tote Tank
Feeder 2 LMI Feed Pumps — one lead, one lag
Calibration column 1,000 mLs
Day Tank Capacity N/A
Filters 3.6 Filters
Filters
Number of units 12
Approved Filtration Rate 3 gpm/ft?
Surface area per filter 694 ft?

Flint WTP O&M Manual

Page 16




Filter capacity (each)

2,082 gpm

Capacity with one filter
0.0.S.

22,902 gpm, or 33 mgd

Media Configuration

Dual-media, GAC over sand

Proposed configuration

Dual-media, Anthracite over sand

Anthracite layer

36’ of 1.15 ES anthracite, UC of 1.35

Sand layer

12’ of 0.5 mm ES sand, UC of 1.65

L/De ratio

Anthracite = (36*25.4) + 1.15 = 795
Sand =(12*25.4) + 0.5=610
Total ratio = 1,405

Current Filter Backwash system

Filter Backwash Return Point

Backwash

Air scour, wash water, surface wash

Typical amount water used

110,000 gals

Current Filter Backwash Solids
Handling

Current use

A backwash event generates about 110,000 gallons
of used Spent Filter Backwash Water (SFBW)

Storage of SFBW

2 tanks at 82,000 gals total

SFBW transfer

Recirculation tank = 482,000 gals
This tank serves as a wet well for water fed to the
Ozone system

Proposed Filter Backwash
System Solids Handling

New EQ Tank Volume

219,000 gals

Transfer pumps

3 @ 500 gpm each

Clarification

Use Sedimentation Basin #3

Recycle pumps

3 @ 500 gpm each

New Transfer Pump Station

Will provide pumping to Dort Reservoir

Dort Reservoir

Volume 20 mg (two wells at 10 mg each)
Layout | 2 chambers with total surface area of 134,000 ft?
Working depth Maximum depth of 20 feet

Primary Disinfection with Cl;
(sodium hypochlorite)

Design includes 50% extra C x T than is required for
compliance

Purpose

Twofold: storage with primary disinfection, and
storage for backwash water

Flint WTP O&M Manual

Page 17




Compartment #1 and #2 Both compartments to have baffling installed

Baffling factors of Tracer study needed to determine T10
compartments
Baffling factor needs Estimated to be 0.3 after retrofit of baffles
Elevated Storage Tank
Current use Backwash Supply
Future use | Secondary backwash supply as redundancy for the
system

High Service and
Backwash Pump Station

High Service Pumps Pressure districts
2 each 14 mgd
2 each 5 mgd

Wash Water Supply Pump

2 22 mgd each

Sludge Handling Facilities Undetermined for now

Flint WTP 0&M Manual Page 18




Chapter 3 - Raw Water Source and Treatment Unit Processes

3.1 Raw Water from KWA

The Flint WTP will receive source water from the KWA system which is in process of being
constructed. When it arrives, we will treat it for a period of not less than 90 days, during which
we will stress each unit process component to determine the effectiveness of the scheme.

Expected raw water quality parameters for Lake Huron (KWA) water

Maximum Minimum Average
pH 8.4 7.0 7-7
Alkalinity 85 70 80
TOC 3 1.5 2.2
Hardness 110 90 100
Turbidity 100 2 6

Turbidity removal should be readily accomplished because there is more than sufficient
alkalinity available for the Alum coagulant, and the ranges of turbidity are manageable. Good
coagulation and settling, coupled with well-designed and operated filters have shown to be
very effective for this type of Great Lakes water at many other WTPs. Removing TOC will be a
more challenging effort because it will be a low molecular weight NOM that cannot be removed
in higher quantities. Flint will need to remove 25% of the incoming TOC, or meet one of the six
avoidance criteria that the SWDA provides to Utilities. This concept is more thoroughly
discussed in the next section under Coagulation Theory.

In that section, operators are shown the SOP for meeting these requirements, along with the
method for determining the “enhanced coagulation endpoint” that the DBP Rule specifies.

3.2 Ozone

CDM-Smith is proposing the use of Ozone in the pre-treatment scheme to act as a pre-
oxidation/coagulation aid. They estimate that an average dose of about 2 mg/L will be effective,
and allow for a reduced amount of alum to be used. The existing feed system was purchased
from Ozonia Corporation and installed in the year 2004. Its original use was to assist in the
prevention of excess TTHMs by conditioning the water and relying on the ability of the GAC
filtration system to act as biologically active filters. They do not think that the production of

Flint WTP 0&M Manual Page 19




Bromates will become an issue due to relatively low levels of Bromides in the KWA Water
Supply. The CDM-Smith plan is to operate only one of the Ozone Contactors — the other two
will either remain as offline standby units, or will be decommissioned. They mention also that if
a decision is made to use per-chlorination instead of Ozonation, the storage and feed
equipment could be placed in the Ozone area, and the contactor can be repurposed for
chlorine contact time. The unit would be equipped with an ORP meter and chlorine residual
monitoring capability.

The CDM-Smith plan is to do away with the activated carbon in the filters and replace it with a
deeper amount of anthracite. They believe that this decision will allow for reduced sludge
production, longer filter runs, and less cost for solids handling because one sedimentation basin
can be retrofitted to handle the small amount of solids they think will be reduced.

The Ozone system has in the past proven to be difficult to maintain, and Flint staff members, as
well as the Plant Manager of the Ann Arbor WTP, have said that getting replacement parts from
Ozonia is difficult to impossible. If true, this will need to be addressed, as will the safety issues
that are a part of operating an Ozone system. These will be addressed here.

Operation of Ozone System
This section will be addressed when the final decision is made to use or not to use the Ozone

system.
ORP/OZONE
RESIDUAL
SAMPLE POINT
e ‘ [ 'l _EL75025
L] N L
36"-S5  —\ i \l Ch OZONE
OZONE N o GALLERY
INLET PIPE
ACCESS
MAINVAY
TYP. ;
L @ \
= B __EL.723.5

AN
\— DUAL OZONE

DIFFUSER GRID

Graphic of existing Ozone contactor #1

Flint WTP 0&M Manual Page 20




The above picture shows the Ozone contact chamber for unit #1. Note the baffling, and the
addition of the diffuser grid and the Ozone sampling point.

Ozone safety issues
Ozone is very toxic, and the use of it demands that we offer specialize training classes for the
protection of all operating staff. If Ozone is to be used, training will include:

e Enclosed space entry safety training, including the procedures needed to check for
Oxygen and Ozone concentrations

e The steps needed to check for Ozone leaks with monitoring and Ozone meter
equipment

e The use of self-contained air packs for use when leaks occur

Flint WTP 0&M Manual Page 21




3.3 Rapid Mixers

Does SOP YES Pertinent YES Does Flint NO
Exist? Regulation? Goal Exist?
See last
Chapter

The WTP has two rapid mix units that were designed for parallel operation. Each mixer has
been retrofitted (circa 2000) with a vertical shaft and mixer that has two propellers mounted on
it. Water enters an adjacent chamber and makes its way upward past the propellers while at
the same is injected with coagulant before it falls over a weir on its way to flocculation. The
chamber holding the two propellers is 5.5" X 5.5’ X 16 feet deep, for a total volume of 484 ft3, or
3,620 gallons each. At a flow rate of 14 mgd (9,722 gpm) with both units in service, the
detention time is approximately 45 seconds.

Schematic of existing Flint WTP Rapid Mixers Depiction of East Mixer Flow Pattern

i | —— =
I ¥
RAPID MIX 1E '
| ROOM

seolyoor oo SOV ﬁi@ P
+ \{T
IEL. 7405 7 | o
:

'G ‘L ’ {l’s ° 12-
-e:_rnrjs—l ‘
1 =%

The coagulation of the water starts here when the operator adds alum into the rapid mix tanks.
The aluminum portion of the coagulant reacts with the natural alkalinity to form particles called
“floc” which help to trap or enmesh naturally occurring particles in the raw water which need
to be removed.

When adding coagulant chemicals to raw water, it is essential to provide rapid agitation to
distribute the coagulant evenly throughout the water. This is particularly true when alum or
ferric salts are being used. The water must be briefly and violently agitated to encourage the
greatest number of collisions between suspended particles. The Flint WTP rapid mix tanks have
motor driven mixers installed in them. As such, they are called mechanical mixers. Each tank is
fed by its own raw water pipe, and can be isolated and taken out of service for maintenance or
to maintain an optimal detention time.

Mechanical mixers are widely used for rapid mixing because of their good control features.
They are usually placed in a small chamber or tank and include the propeller, impeller, or

Flint WTP 0&M Manual Page 22




turbine type. The detention time in these chambers is designed to be very short, on the order
of 15 to 45 seconds.

Two SDWA rules are addressed in this process. At this
, plant, alum is fed into the mixers on a continuous basis in
order to help the plant comply with two SDWA
Regulations. The coagulant helps to remove turbidity, and
so it is needed to comply with the IESWTR turbidity
requirements. The coagulant also helps to remove TOC.
This plant is required to remove 25% of the raw water
TOC on a continual basis in order to comply with the
D/DBP Rule. For Lake Huron Water, it typically takes more

coagulant to comply with the latter than it does for the former. Operators can easily measure
the turbidity level, but not the TOC level. For this reason, plant management will set a bottom
limit for coagulant dosage even if it appears that the turbidity levels are easily being met. This
bottom limit, likely to be around 20mg/L dry-basis Alum, will remove as much TOC as possible.
The low molecular weight TOC found in Lake Huron does not get removed much beyond this
point. Of course, during rare higher turbidity events, operators may need to add a higher
amount of Alum. This dosage should be verified by performing a jar test.

The feed of coagulant is dripped into each mixer, and operators can verify that feed is actually
taking place as planned by using the calibration column that it provided at the mixer site. The
dosage of coagulant is expressed as mg/L dry basis Alum, so the operator needs to view amount
of chemical flowing into the mixer per a set amount of time, and then convert that amount into
mg/L dosage by using the flow rate of water through the mixers. This step should be performed
while making rounds, and also when making raw water pump changes. A disruption in flow of
coagulant is a major problem for the operations, and so the operator is cautioned to pay close
attention to these steps.

Use the “control-click” method on the next two phrases if you choose to return.
This is the return point to the beginning of the Table of Contents.
Rapid Mix Return Point

SOP for Coagulant Dosage Calculation

The proper method of determining correct dosage is through the jar-test method which is
discussed later. An SOP for jar-testing is provide to the operators, and a class has been taught in
its use. Alum dose is expressed as “mg/L dry-basis Alum”. There is a prescribed way to measure
and calculate the coagulant dosages at the Flint WTP, and it is shown here with an example.

Flint WTP 0&M Manual Page 23




The general formula for determine the strength of liquid alum expressed as dry-basis is:
(liquid strength as % X (8.34 x Sp. Gr. of the liquid)) = pounds dry basis alum/gal.
This calculation should be made each time a load of liquid alum is received.

For example, most commercial liquid alum is obtained at a strength of 48.8% and a weight of
about 11 pounds per gallon (specific gravity of 1.325), and so it contains about 5.36 pounds per
gallon (ppg) dry basis Alum. The calculation to convert from ppg to Grams per Liter (G/L) is:

5.36 Ibs dry Alum/gal X (1 gal/3.785 Liters) X 453.6 grams/lb = 642 G/L
or
642 mg/mL
An example dosage calculation is as follows:

The flow through the plant is 12.5 MGD. The operator makes a coagulant feed check by
observing the change in the level of Alum in the 1,000 mL graduated cylinder. After 60
seconds, the operator notes that 820 mLs has been used. What is the dosage of dry basis
Alum in mg/L? (note: if volume permits, it 1s is better to use a time of two or three
minutes for the check, but that may not be possible for large amounts of alum)

® Answer in two steps:
1. Convert plant flow to Liters/min
Plant flow = 12,500,000 gals/Day X (Day/1440 min) X (3.785L/gal) = 32,856 Liters/min
2. Calculate dosage

820 mLs/min X 642 mg/mL X (min/32,856 L) = 16 mg/L

SOP for adding coagulant - feed rate check

1. Perform a coagulant feed rate check
once each shift and at each pump change.

2. Fill the cylinder with alum by opening
the ball valve so that it is level to the 1,000 mL
mark.

3. Shut off the ball valve on the discharge
side of the feed pump while simultaneously
opening the ball valve on the discharge side of

the cylinder.